


PARTS 

* : ALTERNATIVE PARTS 
10 -95 

45 

48 

47A 

48 

49 

940- 243 

877- 331 

878- 311 

940- 858 

872-035 

MACHINE SCREW M5X25 (10 PCS.) 

GASKET (D) 

CAP 

HEX. SOCKET HD. BOLT M5X18 (10 PCS.) 

DUSTCAP 

1 

1 

1 

3 

1 



PARTS NV 65AC 

* : ALTERNATIVE PARTS 
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NO. 
WED 

1 

1 

1 

1 

1 

2 

1 

1 

2 

3 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

2 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

2 

1 

1 

1 

1 

1 

1 

1 

2 

1 

. 1 ,  

DESCRIPTDN 

SAFETY BOLT 

NUT M5 (1 0 PCS.) 

SPRING 

SPRING 

PUSHING LEVER 

ROLL PIN D3X30 (10 PCS.) 

PLUNGER SPRING 

PLUNGER (A) 

PLUNGER 0 - RING 

0 - RING (S - 12) 

VALVE BUSHING 

SAFETY PLUNGER (B) 

TRIGGER 

VALVE PACKING 

URETHANE BALL (C) D7.14 

VALVE PLATE 

TRIGGER VALVE BUSHING 

TRIGGER PLUNGER 

0 - RING (P - 9) 

FEED PISTON 

0 - RING (P - 22) 

FEED SPRING 

BUMPER 

FEED PISTON COVER (A) 

FEED PISTON COVER 

SEAL LOCK HEX. SOCKET HD. BOLT M5X10 

MAGAZINE BUSHING 

MAGAZINE BUSHING 

LOCK SHAFT 

ROLL PIN D3X10 (10 PCS.) 

GUIDE LOCK 

SPRING 

NAIL GUIDE 

ROLL PIN D3X28 (10 PCS.) 

MAIN STOPPER SPRING 

SUB NAIL STOPPER 

SUB STOPPER SPRING 

NAIL GUIDE COVER 

COVER 

COVER PLATE 

SEAL LOCK HEX. SOCKET HD. BOLT M4X8 

NYLON NUT M5 

STOPPER SPRING 

MAGAZINE STOPPER 

RETAINING RlNG (E - TYPE) FOR D3 SHAFT 

STOPPER PIN 

MAGAZINE 

MACHINE SCREW (WISP WASHER) M4X40 

THRUST WASHER 

NAIL H O W R  

, HOLDER SPRING 

50 

51 

52 

52 

53 

54 

55 

se 
57 

58 

59 

60 

61 

62A 

63 

84 

85A 

68 

67 

68 

89 

70 

71 

72 

73 

74 

75 

75A 

76 

77 

78A 

79 

80 

81 

83 

84A 

85 

86 

87 

88 

89 

90 

91 

Q2A 

93 

04 

95 

96 

97 

98 

99 

REMARKS 

FOREUROPE 

FOR USA, (TILL 1.19QO FOR EUROPE) 

TILL3.1986 

SINCE 4.1986 

875-850 

949- 555 

877-385 

878-423 

877- 817 

949- 886 

875 - 643 

878- 122 

874 - 820 

875- 838 

878- 266 

875- 642 

876-203 

878- 734 

875- 645 

875- 644 

877- 335 

878- 121 

872-645 

877- 709 

876- 796 

877- 144 

877-711 

877 - 827 

877- 713 

877- 839 

878- 305 

877- 479 

877- 820 

949- 776 

877- 821 

877-372 

877- 834 

949-885 

878- 681 

877- 819 

877 - 488 

877- 469 

877-822 

877 - 471 

877- 838 

877 - 371 

877- 149 

880 - 148 

872- 971 

877- 150 

878-274 

888- 120 

875- 249 

878-275 

. 878-276 



PARTS NV 65AC 

STANDARD ACCESSORIES 

DESCRIPTION NO. REMARKS 

'ITEM 
NO. 

100 

101 

102 

103 

104 

105 

107 

108 

109 

REMARKS 

INCLUD.91 - 104 

FOR EUROPE 

SINCE 2.1880 FOR EUROPE 

CODENO. 

878-278 

878- 277 

878- 485 

877- 832 

968 - 643 

878 - 273 

880- 080 

949- 457 

- 

501 

502 

503 

505 

506 

507 

OPTIONAL ACCESSORIES 

DESCRIPTION 

SLEEVE 

MAGAZINE COVER 

NYLON NUT M4 

HINGE PIN 

RETAINING RING (E - MPE)  FOR D4 SHAFT 

MAGAZINE ASSY 

CAUTlON PLATE 

NAIL GUARD 

SPRING WASHER M8 (10 PCS.) 

872- 422 

944- 45Q 

944- 458 

877 - 368 

875 - 789 

877- 153 

NO. 
W E D  

1 

1 

1 

1 

1 

1 

1 

1 

4 

REMARKS NO. 

801 

HEX. BAR WRENCH 6MM 

HEX. BAR WRENCH SMM 

HEX. BAR WRENCH 4MM 

Q - RING (1 AP - 48) 

EYE PROTECTOR 

PNEUMATIC TOOL LUBRICANT (30CC) 

: ALTERNATlVE PARTS 
Prlntad In Japan 10 - 95 

- 4 -  

CODE NO. 

878- 782 

1 

1 

1 

1 

1 

1 FOR EUROPE 

DESCRIPTlON 

SINGLE SHOT PARTS 

NO. 
WED 

1 


